RFQ NO.21-TA003564SAM
PROFESSIONAL ENGINEERING SERVICES
SOUTHEAST WATER RECLAMATION
FACILITY CAPACITY IMPROVEMENTS
PROJECT NUMBER 6106080
(NIGP CODE 925-96)
DECEMBER 9, 2020

Manatee County BCC
Procurement Division
1112 Manatee Avenue West Ste 803
Bradenton, FL 34205
purchasing@mymanatee.org

Manatee
County

FLORIDA


mailto:purchasing@mymanatee.org

ADVERTISEMENT
REQUEST FOR QUALIFICATIONS NO. 21-TA003564SAM

PROFESSIONAL ENGINEERING SERVICES SOUTHEAST WATER RECLAMATION FACILITY CAPACITY
IMPROVEMENTS

Manatee County, a political subdivision of the State of Florida (hereinafter referred to as County) will
receive qualification proposal responses (Proposals) from individuals, corporations, partnerships, and
[...]
Brian J. Graham
FL PE 44683

Carollo Engineers, Inc.

CA 8571

200 East Robinson Street, Suite 1400
Orlando, FL 32801

P: 407-478-4642

F: 407-478-4643

Printed copies of this document are not considered
signed and sealed and the signature must be
verified on any electronic copies.



TM | SEWRF BIOLOGICAL TREATMENT CAPACITY ANALYSIS | MANATEE COUNTY

Contents

Executive Summary

Section 1 - Introduction

Section 2 - Existing Conditions

2.1 Facilities Description

2.2 Permitted Capacities

2.3 Flow and Load Conditions

Section 3 - Biological Modeling

3.1 Modeling Data and Assumptions

3.2 BioWin® Model

3.3 Existing Biological Treatment Capacity

3.4 Potential Expansion of Biological Treatment Capacity
3.5 Aeration Capacity

3.6 Sludge Handling Capacity

Section 4 - Hydraulic Profile

Section 5 - Summary and Conclusions

5.1 Plant Capacity under Current Operations
5.2 Recommendations for Operational Changes
5.3 Recommendations for Expansion

5.4 Summary of Recommendations

Appendices

Appendix A Biowin® Runs

Appendix B Capacity Analysis at Max Month Drain Station Loads

Appendix C  Nitrogen Removal Improvements Analysis

pw://Carollo/Documents/Client/FL/Manatee County/11035W00/Deliverables/TM01

=

o N &~ B ow

11
11
11
15
17
19
20
23

24
24
25
26
28

FINAL | FEBRUARY 2020 | i



TM | SEWRF BIOLOGICAL TREATMENT CAPACITY ANALYSIS | MANATEE COUNTY

Tables

Table 1
Table 2
Table 3
Table 4
Table 5
Table 6

Table 7
Table 8

Table 9
Table 10
Table 11

Table 12
Table 13
Table 14
Table 15

Figures
Figurel
Figure 2
Figure 3
Figure 4

Figure 5

Existing Secondary Treatment Facilities

Existing Influent Design Criteria

Master Reuse Distribution System Permit Limits (R-001)

Reject Pond Storage Permit Limits (R-002)

Manatee SEWRF Historical Influent Flows and Loads, 2016-2018

Projected Wastewater Flows - 2016 Water Reclamation Facility Master
Plan

BioWin® Simulation Conditions

Manatee SEWRF Biological Treatment Capacity - Existing Biological
Volume (3 Trains)

Manatee SEWRF Biological Treatment Capacity - Expanded Biological
Volume (4 Trains)

Manatee SEWRF Aeration System Capacity, Actual Oxygen Requirement
(AOR)

Manatee SEWRF Estimated Oxygen Demands, Actual Oxygen
Requirement (AOR)

Manatee SEWRF Sludge Handling Capacity
Manatee SEWRF Biological Treatment Capacity
Manatee SEWRF Supplementary Aeration Requirements

Manatee SEWRF Supplementary Aeration Conceptual Cost Estimate

Manatee SEWRF Liquid Stream Process Schematic
Manatee SEWRF BioWin® Model
Manatee SEWRF Specific Denitrification Rate (SDNR)

Manatee SEWRF Secondary Capacity and SRT - Existing Biological
Volume (3 Trains)

Manatee SEWRF Secondary Capacity and SRT - Expanded Biological
Volume (4 Trains)

O 0 N N O

13

16

18

19

19
20
21
27
28

12
14

15

17

FINAL | FEBRUARY 2020 | ii



TM | SEWRF BIOLOGICAL TREATMENT CAPACITY ANALYSIS | MANATEE COUNTY

Abbreviations

ADD
AOR
Carollo
cf

cfs

F

ft
gpcd
gpd/ac
MDD
MLR
Hg/L
Mgal

mg/L
ms|
PHD
PS

psi

RAS
SCADA
SHT
SOR
SRT

TMRADF
WAS
WRF

WWTP
WTP

average day demand
actual oxygen requirement
Carollo Engineers, Inc.
cubic feet

cubic feet per second
Fahrenheit

feet

gallons per capita day
gallons per day per acre

maximum day demand
mixed liquor recycle

micrograms per liter
million gallons

million gallons per day
milligrams per liter
mean sea level

peak hour demand
pump station

pounds per square inch

return activated sludge

supervisory control and data acquisition
sludge holding tank

standard oxygen requirement

solids retention time

Three Month Rolling Average Daily Flow
waste activated sludge

water reclamation facility

wastewater treatment plant

water treatment plant

FINAL | FEBRUARY 2020 | iii



TM | SEWRF BIOLOGICAL TREATMENT CAPACITY ANALYSIS | MANATEE COUNTY

EXECUTIVE SUMMARY

As a result of operating problems in 2016 and 2017, Carollo Engineers, Inc. (Carollo) performed
an evaluation of the treatment capacity of the mainstream treatment process at the Manatee
County (County) Southeast Water Reclamation Facility (SEWRF). As a part of this evaluation
(Manatee County Southeast Water Reclamation Facility - Review of Master Plan Capacity
Estimate, 2018), the study recommended that the impact of additional loads on the biological
process from sidestreams such as leachate, hauled septage, sludge dryer scrubber water, filter
backwash, filtrate from the dewatering system, and other contributions to the plant drain station
flows be evaluated for their effect on the plant biological treatment capacity.

Sampling data collected by the County showed that the plant drain stations at the SEWRF
constitute a significant (40-50 percent) additional contribution to the total pollutant load at the
facility, and consequently a limitation on available capacity. Process modeling of the biological
treatment system at the SEWRF incorporating this additional load showed that these loads in
conjunction with historical operating procedures targeting long solids retention times (SRT) of
30-40 days have significantly limited the capacity of the plant. This limitation of capacity, due to
the additional load of the drain station flows, is likely the cause of some of the operational
problems reported by plant staff.

The operating staff at the SEWRF have, at Carollo's recommendation, begun reducing the SRT at
the plant from historical values to values in the range of 20-30 days aerobic SRT. However, due
to the magnitude of the impact of the sidestream loads, these SRT will not be sufficient for the
plant to meet the permitted capacity of 11 mgd Three Month Rolling Average Daily Flow
(TMRADF). If the County wishes to maintain operations with the existing biological treatment
volume, an aerobic SRT of 10 days would be required. At this aerobic SRT, the plant will meet
secondary treatment standards and nitrification requirements at design flows, but will have
limited denitrification performance, likely requiring operational adjustments such as the addition
of supplemental carbon to the anoxic zones to achieve the permitted total nitrate limit of

12 mg N/L. This configuration would not be able to achieve the County’s desired effluent total
nitrogen concentration of 10 mg N/L and would also limit redundancy and operational flexibility,
and significantly increase the load to the existing solids handling system.

The County has expressed a desire to target an effluent total nitrogen (TN) limit of 10 mg N/L,
and to operate at an aerobic SRT in the range of 20-30 days to provide reduced sludge
production and volatile organic content, increased process stability, and better nitrogen
removal. To achieve these goals, Carollo recommends the addition of a fourth biological
treatment train and expansion of the existing anoxic basin volumes to achieve design capacity at
longer SRT and with better denitrification performance, as well as to provide more redundancy
and flexibility to remove a treatment train for maintenance in the future. While the existing
treatment trains are sized similarly to each other, based on the capacity analysis in this study,
this fourth train should be sized to ensure that desired performance is met at design influent
flows despite the additional load of the sidestream flows. While the predicted sludge production
from these changes to the biological processes is expected to be within the capacity of the
existing sludge handling system, depending on the desired operating practices, an expansion of
the sludge handling system may also be required.

FINAL | FEBRUARY 2020 | 1



TM | SEWRF BIOLOGICAL TREATMENT CAPACITY ANALYSIS | MANATEE COUNTY

In addition to the concluding that the existing biological treatment volume is insufficient to meet
capacity at longer operating SRT due to the impact of the sidestream loads, the study also
identified deficiencies in the capacity of the aeration system. While the system is sufficient for
current maximum day demands, the study found that it would be insufficient to meet the
predicted maximum day oxygen demand at design capacity, based on the updated combined
load on the plant. Consequently, Carollo recommends that the County investigate either an
expansion of the existing mechanical aerator capacity during the upcoming Capital
Improvements Plan project in 2020, or the addition of supplemental fine bubble aeration.

A conceptual cost estimate predicts a supplemental fine-bubble aeration system to cover the
predicted oxygen supply shortfall to cost approximately $2,300,000. Additional details for the
capacity analysis and recommendations for operational and capital improvements are provided
in this report.

FINAL | FEBRUARY 2020 | 2



TM | SEWRF BIOLOGICAL TREATMENT CAPACITY ANALYSIS | MANATEE COUNTY

Section 1

INTRODUCTION

This report was prepared by Carollo Engineers, Inc. (Carollo) to document an evaluation of the
biological treatment capacity of Manatee County (County) Southeast Water Reclamation
Facility (SEWRF). Prior reports and information from plant operations staff indicates that under
current operating conditions the plant's biological treatment capacity may be insufficient to
meet the permitted capacity of 11.0 million gallons per day (mgd) Three Month Rolling Average
Daily Flow (TMRADF).

Carollo conducted a study of the biological treatment system at the SEWRF in 2018 (Manatee
County Southeast Water Reclamation Facility - Review of Master Plan Capacity Estimate, 2018),
and provided a number of recommendations for improvements to operations, including lowering
the plant SRT, sampling the plant sidestreams to determine theirimpact on performance, and
conducting a revised biological treatment capacity analysis to account for these impacts. The
County conducted the recommended sampling and authorized Carollo to perform a revised
evaluation of the current biological conditions at SEWRF using historical influent data and recent
sampling of the plant sidestream loads. This report will summarize the findings of the biological
treatment capacity study, identify deficiencies, and provide recommendations for capital and
operational improvements to meet future demands.

The following is a list of related studies, reports, and documents previously developed for
Manatee County that were used or referenced in the preparation of this report:

e Water Reclamation Facilities Master Plan Development Technical Memorandum No. 2:
Design/Standby Criteria and Capacity Rating, Carollo, March 2016.

e Manatee County Southeast Water Reclamation Facility - Review of Master Plan Capacity
Estimate, Carollo, January 2018.

e Manatee County Southeast Water Reclamation Facility - Sludge Holding Capacity
Analysis, Carollo, October 2018.

FINAL | FEBRUARY 2020 | 3



TM | SEWRF BIOLOGICAL TREATMENT CAPACITY ANALYSIS | MANATEE COUNTY

Section 2

EXISTING CONDITIONS

2.1 Facilities Description

The SEWREF is located in southeastern Manatee County at 3331 Lena Road in Bradenton, Florida,
and has a permitted capacity of 11.0 mgd TMRADF under Florida Department of Environmental
Protection (FDEP) Wastewater Permit No. FLA012618. The treatment process at the SEWRF
consists of preliminary screening and grit removal, secondary biological nutrient removal (BNR)
activated sludge, and tertiary filtration and high-level disinfection.

The influent flow to the SEWRF is received through two raw influent streams, the Main Raw
Influent and the Lakewood Ranch Raw Influent. The Main Raw Influent includes leachate flow
from the Lena Road Solid Waste Landfill. The total combined influent to the SEWRF is
approximately 6.5 mgd Annual Average Daily Flow (AADF). Both the Main Raw Influent and
Lakewood Ranch Influent lines flow to the plant headworks facility, where they combine with the
flows from the two on-site plant drain stations. Preliminary treatment consists of a headworks
facility with two influent transit time flow meters, three mechanically cleaned bar screens, and
two forced flow vortex de-gritting units. Following preliminary treatment, wastewater flows to a
Flow Splitter Box, which splits flows among the three secondary treatment basins and directs
peak flows to the two on-site equalization basins.

Secondary treatment is achieved in three oxidation ditch-style BNR activated sludge processes,
each operating in a Modified Ludzack-Ettinger (MLE) configuration, for a total biological
treatment volume of 10.4 million gallons (Mgal). Secondary clarification is provided by

four circular draft tube clarifiers, each with a diameter of 110 ft. Clarified effluent flows to flash
mix basins, flocculation tanks, and granular media traveling bridge automatic backwash filters
for tertiary treatment. The filtered effluent is then disinfected with sodium hypochlorite in

four chlorine contact chambers and discharged either to the slow-rate Public Access Reuse (PAR)
system or on-site reject ponds. Figure 1 shows a process flow diagram of the existing SEWRF
liquid treatment stream.

Waste activated sludge (WAS) pumps remove WAS from the secondary clarifiers and pumps it to
the on-site gravity belt thickeners (GBT). Thickened sludge is transferred to aerobic sludge
holding tanks (SHT) for further stabilization. Downstream of the SHT, sludge is dewatered with
three belt filter presses and then transferred to the biosolids treatment facility located onsite.
There, the biosolids are either dried with a direct heat dryer to produce a Class A product or
disposed of in a Class | solid waste landfill adjacent to the SEWRF (Lena Road Landfill). The dryer
processes biosolids from all three County water reclamation facilities (WRFs). Any solids cake
exceeding the capacity of the dryer is hauled to the Lena Road Landfill at an additional cost to
the facility.

. Iy
O CArsTN FINAL | FEBRUARY 2020 | 4



S 1 0Z0T A¥VNYE3d | TVNIA

J11BWIAYIS SS00.14 Wealis pinbi] 4¥MIS 991euey T 2nb14
NNSOL  dTVa3ISOM
RO O 1N3N1443 AMYANOOSS 308
wd]  [wd] [Wd] EATHE Ry o
= = (4] [ ] [ ] VALVMINVION  MOY
DIV || DIV || DIV g I QILYAILOY NHNLTY SV
15v3 | |HLNOS ||HLNOS i 1 T ININ1443 AHVIIHD E|
HONOITOEXIN W
dnd B0NEMOT  sdeT
nd] o [wd] W4 a ININTE93 0383 304
> b v LNSMIANI
] Y NISYE NOLLVZ( v 183
— . IN3N143
oM X ¥ ANVONOASE w 3194034 NISYE NOLIVZITVND3 383
= TYNUILNI
aNISITMOTE
aNOd 103ray T ®
aanfNneWes [ | | | bt -
[
| = —— i ————————
-t =Ll
QNOd LO3ray / Nigva
L—= 24 ——  NOLVHAY| [=—
Q3N O 09 S NIVID W | jDixoNv | | 3d
ANVANODIS
Gradd K
= - 2
Ay
LE1L m e po-md Fo-md
- IE] W
-
H 312493y 1y
n._m_anm._.ﬁﬂu NOLLY#LTIS 1 TYNYALNI e QJ
3m| 3INRIOTHD i HO-MTH
m> | | - @
oo | me 1 f*
= @ 1
[ r
% m ! \\\ ~- =
E NISvE X08 |l lS}WHOMAYIH
1 J3M13M  XO8 .
S {C) 30aM7s | Nownarisia ™ | NOWRRY| g LGS | 3d g
| | / -
~ |NOILYINJ2074 ! =
XIS | LA® 7 Fraay
| { 10N
Sdind 0-M14
f swd
- - I
= S— m ! wi Z# Sd NIV¥O 18 Sd NIVNQ
= 2 _l._ ER] i 3 INV1d WO¥3 LNvTd WO
2 - i
@l . o-ad mw_uﬂju A F19A03
1 SUIBWVHO NOLLVHLTIA AMVONODES ™ G TYNUILNI
— LOVINOD I
Zaud ANRIOTHD I *
GvaHY G ININIY IR O GO SRRV 1y (k) ! i .\l i
R T v o BRI DR o> @ Lol Tiam [ Jueve
SOMTVH 01 2005 O] CSRrL Mo%) (T i ! WL JOIXONY | | 3d zo=<~_._<_..um _zo_._.ﬁ_._«_..au
MO _____Et
2004 OL MO GIMIT L|/
PYZULS QDO — ——
SNUOMTVIH NIOFENSVIN MO N id W10L G0mid L '\
IVUEERIOR s mie—ien— NOLLDZNISIO OL MOl ‘NOILYELTIE a1 (D65 HILENYID |
WYFHIS OGNS == e e NOLLDZINISIO ¥3LV ININ343 (03> oL

“ANIOD3T WY3IHLS MOT4

SNOILYI0T ONIHOLINOW Y04 ANJO3T

AYYONOD3S

ALNNOD FLYNVIA | SISATYNY ALIDVdYD LNINLYIYL 1¥IID0T0IE 44M3S | INL



TM | SEWRF BIOLOGICAL TREATMENT CAPACITY ANALYSIS | MANATEE COUNTY

Details of tankage and equipment in place for each component of the existing secondary
treatment facilities at the SEWRF are provided in Table 1.

Table1 Existing Secondary Treatment Facilities
Process | Criteria Description
Number 3
Length, each (Nos. 1 & 2) 47 ft
Width, each (Nos. 1 & 2) 107 ft
Radius (No. 3) 53.5 ft
SWD (Nos. 1 & 2) 13.5ft
i . SWD (No. 3) 14 ft
Anoxic basins
Volume, each (Nos. 1 & 2) 0.51 Mgal
Volume (No. 3) 0.54 Mgal
Volume, total 1.56 Mgal
Number of mixers, each 2
Mixer type Mechanical
Motor power, each 15 hp
Number 3
Length, each (Nos. 1 &2) 289 ft
Length (No. 3) 294 ft
Width, each 107 ft
Aeration basins SWD, each (Nos. 1 & 2) 13.5ft
SWD (No. 3) 14 ft
Volume, each (Nos. 1 & 2) 2.89 Mgal
Volume (No. 3) 3.06 Mgal
Volume, total 8.84 Mgal
Number 9
Aeration system Type Mechanical surface aerators
Motor power, each 125 hp
Number 4
Type Center feed, peripheral weir
Sludge withdrawal Draft tube
. Diameter 110 ft
Secondary clarifiers
SWD 14 ft
Surface area, each 9,500 ft2
Surface area, total 38,010 ft2

Scum handling

Full radius scum trough

FINAL | FEBRUARY 2020 | 6



TM | SEWRF BIOLOGICAL TREATMENT CAPACITY ANALYSIS | MANATEE COUNTY

Table 2 includes the influent design criteria that are the basis for the existing treatment
processes at the SEWRF.

Table 2 Existing Influent Design Criteria

Parameter | Units | Value
Flow, TMRADF mgd 11.0
Flow, MDF mgd 12.65
Flow, PHF mgd 27.5
cBOD;s mg/L 250
cBODs (at TMRADF) Ib/d 22,940
TSS mg/L 250
TSS (at TMRADF) Ib/d 22,940
TKN mg N/L 40
TKN (at TMRADF) Ib/d 3,670

2.2 Permitted Capacities

SEWREF is permitted to handle 11.0 mgd TMRADF. Treated effluent is pumped either to a
slow-rate PAR system (R-001), or onsite reject pond storage (R-002). The onsite reject pond
storage is rarely used, it was reported that the last time the reject pond storage was used was for
reclaimed water during the shutdown for the 10 Mgal Storage Tank Project. Each of these
discharge points has their own permitted limits, shown in Tables 3 and 4. These requirements
have been defined according to Permit Number FLA012618, issued to Manatee County for
operation of SEWRF under Chapter 403, Florida Statutes.

Table 3 Master Reuse Distribution System Permit Limits (R-001)

Parameter Units Max/Min Annual Monthly Weekly Single
Average Average Average Sample

Flow mgd Maximum 11.0 - - -

cBOD;s mg/L Maximum 20.0 30.0 45.0 60.0

TSS mg/L Maximum - - - 5.0

pH std. units Range - - - 6.0-8.5

Fecal % < .

coliform detection Minimum i 75 i i

Fecal #/100mL  Maximum - - - 25

coliform

Total

Residual mg/L Minimum - - - 1.0

Chlorine

Total

Nitrogen mg N/L Maximum - - - Report

(as N)

FINAL | FEBRUARY 2020 | 7



TM | SEWRF BIOLOGICAL TREATMENT CAPACITY ANALYSIS | MANATEE COUNTY

Table 4 Reject Pond Storage Permit Limits (R-002)

Parameter Units ‘ Max/Min Annual Monthly ‘ Weekly
Average Average Average

Flow mgd Maximum Report Report - -
cBODs mg/L Maximum 20.0 30.0 45.0 60.0
TSS mg/L Maximum 20.0 30.0 45.0 60.0
pH std. units Range - - - 6.0-8.5
Fecal #/100mL  Maximum 200 : : 800
coliform
Total
Residual mg/L Minimum - - - 0.5
Chlorine

Total Nitrate

(@sN) mg N/L Maximum - - - 12.0

Based on these specified permit limits, this study examines the operational capacity of the
plant's biological treatment system to produce effluent that can meet the most stringent
specified limit for Carbonaceous 5-day Biochemical Oxygen Demand (cBODs) and Total Nitrate.
Predicted effluent total suspended solids (TSS) was not considered, as the study does not
include modeling of the plant's tertiary filtration system.

2.3 Flow and Load Conditions

The study developed evaluations and biological modeling of the secondary treatment processes
at Manatee SEWRF based on historical data provided by the County. This data included influent
flow and loading data for April 2016 through January 2019. The County also provided operational
data for this time period, and the results from the plant sidestream sampling effort, which
monitored various sidestreams, such as the sludge dryer scrubber water, hauled septage, filter
backwash, and combined drain station flows, and the loads they exert on the plant's biological
treatment processes. These sidestreams are collected at two on-site drain stations and pumped
to the headworks, where they are mixed with the combined plant influent. The sidestream
sampling effort monitored the influent loads exerted by the plant drain station flows from

May 2018 through January 2019. Table 5 details the historical influent flows, concentrations, and